

SUBMISSION of TEST RESULTS



Green Line

Location Name		Contractor Company		Designer Company	
El Daba		EGYPT STONE		SGAC	
Issued by Contractor	Name م. محمد النجار	Sign 	Date	Designation	
Contractor Reference					Revision DO
Received by ER	Name	Sign	TRF	DO	MM
				25/10	23 11 -

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test	Compression tests at cubes from st (441+600 TO 444+700) for Slope protection at right side			
Location of Test	CELL LAB			
Item	Specification	Test Requirement	Test Result Attachment	Remarks
1	Compression test 6 concrete cubes at 7 day			
2				
3				
4				
5				

Comments by: SGAC	Comments by: SYSTRA
<i>m. Adel</i> <i>the test Results is APPROVED</i>	1- Contractor and his consultant have to fulfill survey comment before handing over 2- Contractor didn't finish weep holes pipes ,cutting and sealing joints. 3- All test are performed by cell lab and contractor consultant under there Responsibility 4- Pouring and concrete cubes are Contractor and SGAC Consultants Responsibility.

APPROVAL STATUS				
Organisation	Name	Sign	Date	A-AWC-R
Contractor	م. محمد النجار			A
QA/QC	م. / محمود عادل	<i>m. Adel</i>		A
GARB *	م. / مصطفى نجم			A
Employers Representative			25.10.23	A

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 17-08-2023
Report No : 145
Location : Slop Protection

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC

Date of Casting	Testing	Age Days	Location	Weight (gm)	AVG Weight (gm)	Density (gm/cm ³)	Load (k.N)	Strength (Kg/cm ²)	Ave. Strength (Kg/cm ²)	Percentage %
10-8-2023	17-8-2023	7	St (441+600) : (441+700) Right, St. (444+420) ; (444+600) Left	8417	8293	2.46	720	326	338	121
				8030			685	310		
				8432			831	376		
				8316			848	384		
				8087	8232	2.44	728	330	350	125
				8294			741	336		

Note: تم توريد المكعبات بواسطة العميل والمعمل غير مسئول عن كيفية اخذ و معالجة العينات

Signature /



301 Mafek El-Mahel Street
Zahedeh, Giza, Egypt
Tel & Fax : 27367231 - 27363093

IAS
ACCREDITED
Testing Laboratory

شركة المحاسب الاستشارات
الهندسية - القاهرة
تليفون + فاكس : ٢٧٣٦٧٢٣١ - ٢٧٣٦٧٢٣٢
www.cel-egypt.com

Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 26-07-2023
Report No : 109
Location : Slope Protection Right.

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC

Date of Casting	Testing	Age Days	Location	Weight (gm)	AVG Weight (gm)	Density (gm/cm ³)	Load (k.N)	Strength (Kg/cm ²)	Ave. Strength (Kg/cm ²)	Percentage %
19-7-2023		7	St.(441+600): (441+700)	8009	8161	2.42	615	279	276	98
				8262			600	272		
				8211			610	276		

Note: تم توزيع العينات بواسطة المختبر والمعمل غير مسئول عن كفاءة الخد ومعالجة العينات

Signature / 

المختبر المركزي
3 El Afdal Street
Zamalek, Cairo.

تاريخ الاختبار: 26-07-2023
رقم التقرير: 109

Tel. & Fax : 37367231 - 27363093



مبنى المختبر والاختبار
الزماملة - القاهرة
تليفون - فاكس : ٣٧٣٦٧٢٣١ - ٢٧٣٦٣٠٩٣
www.cel-egs.pl.com

SUBMISSION of TEST RESULTS



Green Line

Location Name		Contractor Company		Designer Company	
El Daba		EGYPT STONE		SGAC	
Issued by Contractor	Name م. محمد النجار	Sign 	Date	Designation	
Contractor Reference					Revision 00
Received by ER	Name	Sign	TRF	DD	MM
				25	10
				23	11

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test	Compression tests at cubes from st (441+600 TO 441+700) for Slope protection at right side			
Location of Test	CELL LAB			
Item	Specification	Test Requirement	Test Result Attachment	Remarks
1	Compression test 6 concrete cubes at 28 day			
2				
3				
4				
5				

Comments by: SGAC <i>m. Adel</i>	Comments by: SYSTRA
The Test Result is Approved.	1- Contractor and his consultant have to fulfill survey comment before handing over
	2- Contractor didn't finish weep holes pipes ,cutting and sealing joints
	3- All test are performed by cell lab and contractor consultant under there Responsibility
	4- Pouring and concrete cubes are Contractor and SGAC Consultant responsibility.

APPROVAL STATUS				
Organisation	Name	Sign	Date	A-AWC-R
Contractor	م. محمد النجار			A
QA/QC	م / محمود عادل	<i>m. Adel</i>		A
GARB *	م / مصطفى نجم			A
Employers Representative	<i>Michael Maher</i>	<i>M. Maher</i>	25.10.23	A

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

SUBMISSION
OF
DOCUMENTS

الهيئة العامة للإسكان
General Authority for Housing



EGYPT
STONE
FOR MINING & SUPPLIES



Location Name		Contractor Company		Designer Company	
EET- EL ALAMIN & EL DABAA					
Contractor ISSUED	Name	Sign	Date	Designation	
	محمد النجار		20/12/2015		
Contractor Reference				Revision	
Designer RECEIPT	Name	Sign	Date	Designation	
	M. Negm		20/12/2015		
Designer Reference				Revision	

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING DOCUMENTS ARE ATTACHED FOR REVIEW

Item	Document No	Revision	Title	Number of Sheets
①	calibration		prequalification of	
1	certificate		UNI MIX batch plant	
②	Design mix			
1				
1				
1				
1				

Designer Comments:

Designer REPLY	Name	Sign	Date	Designation

ER RECEIPT	Name	Sign	Designation
	Muhammad Elmaghrabi		Senior Engineer
Note: Response to Contractor shall be by Letter with Any comments attached		ER Document No:	
		SUB	CU
CODE-1 S1 to S11 Station Reference	CODE-1 D1 to D17 Depot Reference	CODE-1 Sp xxx For Kilometer point only	CODE-T Work Activity
			CODE-T Sub Element of Activity

AWC

SUBMISSION of TEST RESULTS



Location Name		Contractor Company		Designer Company	
ELDABAA		EGYPT STONE		SGAC	
Issued by Contractor	Name	Sign	Date	Time	
	م. محمد النجار				
Contractor Reference				Revision	
Received by ER		STR	C1	C2	C3
			DD	MM	YY
			KP	EW	MS
			31	8	23
					12:00

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials	Trial mix slope protection			
Location of Test	cell laboratory			
Item	Specification	Test Requirement	Test Result Attachment	Remarks
1	Compression test 6 concrete cubes at 7 day	250 KJ/cm ²	267 KJ/cm ²	
2	Compression test 6 concrete cubes at 28 day	250 KJ/cm ²	312 KJ/cm ²	
3				
4				
5				

Comments by:	Comments by:

APPROVAL STATUS

Organisation	Name	Sign	Date	A-AWC-R
Contractor	م. محمد النجار			
Designer				
GARB *	M. KEGM			
Employers Representative	Mohamed El-Nagar		31/8/2023	A

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 07-09-2023
Report No : 320
Location : Slop Protection

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC

Casting	Testing	Age Days	Location	Weight (gm)	AVG Weight (gm)	Density (gm/cm ³)	Load (k.N)	Strength (Kg/cm ²)	Ave. Strength (Kg/cm ²)	Percentage %
10-8-2023	7-9-2023	28	St. (441+600) ; (441+700) Right St. (444+420) ; (444+600) Left	8112	8220	2.44	972	440	424	170
				8183			879	398		
				8366			960	435		
				8194	8156	2.42	867	393	410	164
				8053			946	429		
				8221			900	408		

Note: تم توريد الكحبات بواسطة العمل والاعمال غير مسئول عن كفاءة الخبث ومعالجة العينات

Signature /

[Signature]

3 El Malek El Aftal Street
Zamalek, Cairo,
Tel. & Fax : 27367231 - 27363093



شركة الملك الأفطال
الزمالك - القاهرة
تليفون + فاكس : ٢٧٣٦٧٢٣١ - ٢٧٣٦٣٠٩٣
www.cel-egypt.com

Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 16-08-2023
Report No : 137
Location : Slope Protection Right.

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC

Date of Casting	Age Testing Days	Location	Weight (gm)	AVG Weight (gm)	Density (gm/cm ³)	Load (k.N)	Strength (Kg/cm ²)	Ave. Strength (Kg/cm ²)	Percentage %
19-7-2023	16-8-2023	28 St.(441+600): (441+700)	8403	8225	2.44	924	419	417	149
			7953			901	408		
			8320			934	423		

Note: تم تخزين العينات بواسطة المختبر والمعمل غير معتمد من قبل وزارة الهندسة المدنية

Signature / 
CEL
المهندس / 
16-08-2023

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel & Fax : 27367231 - 27363093



ش.م.ك. الهندسة والاستشارات
الزمامكة - القاهرة
تليفون : ٢٧٣٦٧٢٣١ - ٢٧٣٦٣٠٩٣
www.cel-egypt.com

[illegible]

Contraction (kN/mm ²):	2.1 water/Cement Ratio (W/C):	0.457	Water/Cement Ratio (A/C):	0.458	Total Produced Concrete (kg)	19278
ambient temperature during mix:	20.00 °C	Water temperature during mix:	20.00 °C			

WILLIAM L. BENTLEY

$$g_{\text{eff}} = 4 \times \text{ductility} \times \varepsilon = 0.6132$$

Question (key/m ²):	3:1 Water/Cement Ratio (Part:10.457 Water/Cement Ratio (Oct:10.457	TOTAL PROPOSED CORRECTIONS
Reinforcing Temperature during mix:20.00 °C	Reinforcing Temperature during mix:20.00 °C	

Question (key/m ²):	3:1 Water/Cement Ratio (Part:10.457 Water/Cement Ratio (Oct:10.457	TOTAL PROPOSED CORRECTIONS
Reinforcing Temperature during mix:20.00 °C	Reinforcing Temperature during mix:20.00 °C	

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

13/07/2023 10:53:10

Material Code	Material Name	III	II	Target m³	Target Theor.	Target Coeff.	Actual	Manual	Reference	Deviation	Norm.	Abn.	Existing Water
Aggregate 1													
	Total	kg	1896	15168	15168.0	15173.0	0.0	0.0	2.0	0.01%	--	--	+0.01
100/20/000 DEC CEMENT													
	Total	kg	350.0	2800.0	2800.0	2799.0	0.0	0.0	-1.0	-0.04%			
100/20/0005 WATER													
	Total	kg	160.0	1280.0	1280.0	1282.0	0.0	0.0	2.0	0.16%			+0.01
100/20/0003 WATER													
	Total	kg	3.000	40.000	40.000	40.000	0.000	0.000	0.000	0.00%			+0.01
Additives													
	Total	kg	5.000	40.000	40.000	40.000	0.000	0.000	0.000	0.00%			+0.01
Production Total													
	Total	kg	2411.0	19288.0	19288.0	19291.0	0.0	0.0	3.0	0.02%			

cohesion: 184/m² 2.2 Water/Cement Ratio (Tar): 0.457 Water/Cement Ratio (Act): 0.458 Total Produced Concrete (kg): 19291

Ambient Temperature during mix: 20.00 °C Mixture Temperature during mix: 20.00 °C

(VNR: 3000273)

(DATE: 2006.01.10)

09:00 - July 13, 2013

Material Code	Material Name	Unit	Weight m³	Target Theor.	Target Comp.	Actual	Manual	Difference	Deviation %	Moss %	Ann. %	Excessing Water
1000000000	SAND 1.5	kg	800	6400	4400.0	4387.5	0.0	-13.0	-0.20%	0.01	0.00%	-0.01
1000000000	ALUMINA 50	kg	400	3000	1900.0	1870.0	0.0	-30.0	-0.15%	0.01	0.01	-0.01
1000000000	ALUMINA 50	kg	500	4000	2400.0	2381.0	0.0	-19.0	-0.08%	0.01	0.00%	-0.01
Aggregate 1	Total	kg	1800	15168	15168.0	15146.0	0.0	-22.0	-0.15%	--	--	+0.01
1000000000	OPC CEMENT	kg	350.0	2800.0	2500.0	2799.0	0.0	-1.0	-0.04%			
Cement	Total	kg	350.0	2800.0	2800.0	2799.0	0.0	-1.0	-0.04%			
1000000000	(WATER	kg	160.0	1280.0	1280.0	1281.0	0.0	1.0	0.08%			
Water	Total	kg	160.0	1280.0	1280.0	1281.0	0.0	1.0	0.08%			
1000000000	(ADJ	kg	5.000	40.000	40.000	40.000	0.000	0.000	0.00%			-0.01
Additives	Total	kg	5.000	40.000	40.000	40.000	0.000	0.000	0.00%			-0.01
Production Total		kg	2411.0	19288.0	19288.0	19266.0	0.0	-22.0	-0.11%			

Concentration (kg/m ³)	Water/Cement Ratio	Water/Cement Ratio (ASTM)	Total Produced Concrete (kg)
2.7	0.458	0.458	19200
20.00 °C			
Temperature during mix	20.00 °C		
Temperature during mix	20.00 °C		

[illegible]

0-986-27224-9 \$14.95 U.S.

1. Water/Cement Ratio (Part 10.457 water/ cement Ratio (Part 10.458	Total Produced Concrete (kg)
1927A	

SUBMISSION of TEST RESULTS



Green Line

Location Name		Contractor Company		Designer Company	
El Daba		EGYPT STONE		SGAC	
Issued by Contractor	Name م/محمد النجار	Sign 	Date	Designation	
Contractor Reference					Revision 00
Received by ER	Name	Sign	TRF	DD 25	MM 10
				YY 23	HH 11
				MM —	

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test	Compression tests at cubes from st (441+808 TO 441+868) for Slope protection at right side			
Location of Test	CELL LAB			
Item	Specification	Test Requirement	Test Result Attachment	Remarks
1	Compression test 6 concrete cubes at 7 day			
2				
3				
4				
5				

Comments by: SGAC <i>m. Adel</i> the test Results is APPROVED	Comments by: SYSTRA 1- Contractor and his consultant have to fulfill survey comment before handing over 2- Contractor didn't finish weep holes pipes ,cutting and sealing joints 3- All test are performed by cell lab and contractor consultant under there Responsibility 4- pouring and concrete cubes are Contractor and SGAC consultant responsibility.
--	---

APPROVAL STATUS				
Organisation	Name	Sign	Date	A-AWC-R
Contractor	م/محمد النجار			A
QA/QC	م / محمود عادل	<i>m. Adel</i>		A
GARB *	م / مصطفى نجم			A
Employers Representative	<i>Mohamed Mohar</i>		25/10/23	A

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 19-08-2023
Report No : 120
Location : Slop Protection Left

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC

Date of Casting	Age Testing Days	Location	Weight (gm)	AVG Weight (gm)	Density (gm/cm ³)	Load (k.N)	Strength (Kg/cm ²)	Ave. Strength (Kg/cm ²)	Percentage %
12-8-2023	19-8-2023	St. (441+808): (441+868)	8206	8238	2.44	787	357	352	126
			8299			851	386		
			8208			693	314		

Note: تم تزويد العينات بواسطة العميل والعمل غير مسئول عن كفاءة العينات

Signature

المهندس احمد محمد احمد
1919-1891-8977
011 4444 4444

Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 20-08-2023
Report No : 122
Location : Slop Protection

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC

Date of Casting	Testing	Age Days	Location	Weight (gm)	AVG Weight (gm)	Density (gm/cm ³)	Load (k.N)	Strength (Kg/cm ²)	Ave. Strength (Kg/cm ²)	Percentage %
13-8-2023	20-8-2023	7	St. (444+800) : (444+860) Left, St. (441+808) : (441+868)	8106	8159	2.42	792	359	381	136
				8224			879	398		
				8147			852	386		

Note: تم توريد المحسبات بواسطة العميل والمعمل غير مسئول عن دقة النتائج المقدمة للعميل

Signature / ...

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel & Fax : 27367231 - 27363093

IAS
ACCREDITED
Testing Laboratory

ش. المحاسن الاستشارية
الزماملكة - القاهرة
تليفون + فاكس : ٢٧٣٦٧٢٣١ - ٢٧٣٦٣٠٩٣
www.cel-egypt.com

SUBMISSION of TEST RESULTS



++Green Line

Location Name		Contractor Company		Designer Company	
El Daba		EGYPT STONE		SEGAC	
Issued by Contractor	Name	Sign	Date	Designation	
	م. محمد النجار				
Contractor Reference					Revision 00
Received by ER	Name	Sign	TRF	DD	MM
				25	10
				23	11
				-	

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test	Compression tests at cubes from st (441+808 TO 441+868) for Slope protection at right side			
Location of Test	Station from 441+600 to 444+600			
Item	Specification	Test Requirement	Test Result Attachment	Remarks
1	Compression test 6 concrete cubes at 7 day	250 Ks/cm ²	352 Ks/cm ²	Pass
2	Compression test 6 concrete cubes at 28 day	250 Ks/cm ²	419 Ks/cm ²	Pass
3	Compression test 6 concrete cubes at 7 day	250 Ks/cm ²		
4	Compression test 6 concrete cubes at 28 day	250 Ks/cm ²		
5				

Comments by: SEGAC	Comments by: SYSTRA
<i>M. Adel</i> The test Result is approved	1- Contractor and his consultant have to fulfill survey comment before handing over 2- Contractor didn't finish weep holes pipes ,cutting and sealing joints 3- All test are performed by cell lab and contractor consultant under there Responsibility 4- Pouring and Concrete cubes on Contractor and SEGAC consult responsibility.

APPROVAL STATUS				
Organisation	Name	Sign	Date	A-AWC-R
Contractor	م. محمد النجار			A
Designer	م. / محمود عادل	<i>M. Adel</i>		A
GARB *	م. / مصطفى نجم			A
Employers Representative	<i>Mohamed Fekher</i>		25.10.23	A

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

SUBMISSION of TEST RESULTS



Location Name		Contractor Company		Designer Company	
ELDABAA		EGYPT STONE		SGAC	
Issued by Contractor	Name	Sign	Date	Time	
	م. محمد النجار	محمد النجار			
Contractor Reference				Revision	
Received by ER	[Signature]	STR	CI	CE	CE
			DD	MM	YY
			KP	EW	MS
			31	8	23
					12:00

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test Materials	Trial mix slope protection			
Location of Test	cell laboratory			
Item	Specification	Test Requirement	Test Result Attachment	Remarks
1	Compression test 6 concrete cubes at 7 day	250 KJ/cm ²	267 KJ/cm ²	
2	Compression test 6 concrete cubes at 28 day	250 KJ/cm ²	312 KJ/cm ²	
3				
4				
5				

Comments by: m. adel	Comments by:

APPROVAL STATUS				
Organisation	Name	Sign	Date	A-AWC-R
Contractor	م. محمد النجار	محمد النجار		
Designer				
GARB *	m. k. [Signature]	[Signature]		
Employers Representative	Mohamed [Signature]	[Signature]	31/8/2023	A

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

**SUBMISSION
OF
DOCUMENTS**



Location Name		Contractor Company		Designer Company
EET- EL ALAMIN & EL DABAA				
Contractor ISSUED	Name	Sign	Date	Designation
	محمد النجار			
Contractor Reference				Revision
Designer RECEIPT	Name	Sign	Date	Designation
	M. Hegazy		24/12/22	
Designer Reference				Revision

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING DOCUMENTS ARE ATTACHED FOR REVIEW

Item	Document No	Revision	Title	Number of Sheets
①	calibration certificate		prequalification of UNI MIX batch plant	
②	Design mix			
3				
4				
5				

Designer Comments:

Designer REPLY	Name	Sign	Date	Designation

ER RECEIPT	Name	Sign	Designation
	Muhammad Esmail		Senior Engineer
Note: Response to Contractor shall be by Letter with Any comments attached		ER Document No:	
		SUB	Cu
CODE-1 S1 to S11 Station Reference	CODE-1 D1 to D7 Depot Reference	CODE-1 Kp XXX For Kilometer point only	CODE-1 Work Activity Sub Element of Activity

AWC

Company Name	: Egypt Stone
Project	: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date	: 09-09-2023
Report No	: 324
Location	: Slop Protection Right

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC

Date of	Age	Location	Weight (gm)	AVG Weight (gm)	Density	Load (k.N)	Strength (Kg/cm ²)	Ave. Strength (Kg/cm ²)	Percentage %
					(gm/cm) ³				
Casting	Testing	Days	8206	8349	2.47	977	443	415	166
			8371			795	360		
			8470			979	443		
12-8-2023	9-9-2023	28	St. (441+808) :(441+868)						

Note: تم تزويد المجموعات بواسطة العميل والعمل غير مسئول عن كيفية اخذ ومعالجة العينات

Signature

[illegible]

3 El Malek El Afdal Street
Zamalek, Cairo,
Tel. & Fax : 27367231 - 27364093

IAS
ACCREDITED
Training Laboratory

أشركوا في الملك والفضل
الزماة - القاهره
تليفون - هافس + ٧٧٣٧٧٣١
www.cel-egypt.com

www.ej-egypt.com

Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 10-09-2023
Report No : 325
Location : Slop Protection

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC

Date of	Age	Location	Weight	AVG	Density	Load	Strength	Ave.	Percentage
Casting	Testing		(gm)	Weight (gm)	(gm/cm ³)	(k.N)	(Kg/cm ²)	Strength (Kg/cm ²)	%
13-8-2023	10-9-2023	St. (441+800) : (441+860) Left, (441+808) : (441+868) Right	8032	8174	2.42	971	440	450	180
			7994			968	439		
			8495			1041	472		

Note: تم تزويد العينات بواسطة العميل والمعمل غير مسؤول عن النتائج في حال عدم مطابقتها مع المواصفات المطلوبة

Signature /

المهندس / محمد عبد الله محمد
2023/09/10
2023/09/10
2023/09/10

100

[illegible]

SUBMISSION of TEST RESULTS



Green Line

Location Name		Contractor Company		Designer Company	
El Daba		EGYPT STONE		SGAC	
Issued by Contractor	Name	Sign	Date	Designation	
	م. محمد النجار				
Contractor Reference					Revision 00
Received by ER	Name	Sign	TRF	DD	MM
				25	10
				YY	HH
				23	11

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test	Compression tests at cubes from st (441+868 TO 441+940) for Slope protection at right side			
Location of Test	CELL LAB			
Item	Specification	Test Requirement	Test Result Attachment	Remarks
1	Compression test 6 concrete cubes at 7 day			
2				
3				
4				
5				

Comments by: SGAC	Comments by: SYSTRA
<i>m. Adel</i> The Test Result is Approved	1- Contractor and his consultant have to fulfill survey comment before handing over 2- Contractor didn't finish weep holes pipes ,cutting and sealing joints 3- All test are performed by cell lab and contractor consultant under there Responsibility 4- Pouring and Concrete Cubes at Contractor and SGAC Consultant responsibility.

APPROVAL STATUS				
Organisation	Name	Sign	Date	A-AWC-R
Contractor	م. محمد النجار			A
QA/QC	م / محمود عادل	<i>m. Adel</i>		A
GARB *	م / مصطفى نجم			A
Employers Representative				

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 18-07-2023
Report No : 66
Location : Slop Protection Right

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC

Date of Casting	Age Testing Days	Location	Weight (gm)	AVG Weight (gm)	Density (gm/cm ³)	Load (k.N)	Strength (Kg/cm ²)	Ave. Strength (Kga/cm ²)	Percentage %
11-7-2023	18-7-2023	7 St.(441+864) :(441+940), (441+940) : (442+048)	8580	8343	2.47	607	275	325	116
			8266			716	324		
			8184			829	376		
			8131	8245	2.44	684	310	326	116
			8472			767	347		
			8132			706	320		

Note: تم توريد المكعبات بواسطة العميل والمعمل غير مسئول عن نتيجة الاختبار

Signature

(Handwritten Signature)

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel. & Fax : 27367231 - 27363493



ش. المالك الأفضل
الزمالك - القاهرة
تليفون + فاكس : ٢٧٣٦٧٢٣١ - ٢٧٣٦٧٢٣١
www.cel-egypt.com

Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 19-07-2023
Report No : 41
Location : Slop Protection Right

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C 400/420 OPC

Date of		Age	Location	Weight (gm)	AVG Weight (gm)	Density	Load (k.N)	Strength (Kg/cm ²)	Ave. Strength (Kg/cm ²)	Percentage %	
Casting	Testing	Days				(gm/cm) ³					
12-7-2023	19-7-2023	7	St. (441+864) : (441+940) ; (441+940) : (442+048) ; (441+700) : (441+808)	8294	8305	2.46	656	297	301	75	
				8300			603	273			
				8321			737	334			
				8345	8419	2.49	734	333	335		84
				8531			757	343			
				8380			725	328			

Note: تم توزيع العينات بواسطة العميل والمختبر غير مسؤول عن سلامة العين والعمل على نتائجها.

Signature /

3 El Malek Street
Zamalek, Cairo.

Tel. & Fax : 27367231 - 27362093



شركة المالك للأفضل
الزمالك - القاهرة
تليفون + فاكس : ٢٧٣٦٧٢٣١ - ٢٧٣٦٢٠٩٣
www.cel-egypt.com

SUBMISSION of TEST RESULTS



Green Line

Location Name		Contractor Company		Designer Company	
El Daba		EGYPT STONE		SGAC	
Issued by Contractor	Name م. محمد النجار	Sign 	Date	Designation	
Contractor Reference					Revision 00
Received by ER	Name	Sign	TRF	DD 25	MM 10
				YY 23	HH 11
				MM -	

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test	Compression tests at cubes from st (442+048 TO 442+120) for Slope protection at right side			
Location of Test	CELL LAB			
Item	Specification	Test Requirement	Test Result Attachment	Remarks
1	Compression test 6 concrete cubes at 7 day			
2				
3				
4				
5				

Comments by: SGAC <i>m. Adel</i>	Comments by: SYSTRA
The Test Result is Approved.	1- Contractor and his consultant have to fulfill survey comment before handing over
	2- Contractor didn't finish weep holes pipes ,cutting and sealing joints
	3- All test are performed by cell lab and contractor consultant under there Responsibility
	4- Pouring and concrete cubes are contractor and SGAC Responsibility

APPROVAL STATUS

Organisation	Name	Sign	Date	A-AWC-R
Contractor	م. محمد النجار			A
QA/QC	م / محمود عادل	<i>m. Adel</i>		A
GARB *	م / مصطفى نجم			A
Employers Representative	<i>Mohamed Moh</i>		25/10/23	A

* Alignment / Bridges: Culvert Only

A= Approved; AWC= Approved with Comments; R= Rejected

Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 17-07-2023
Report No : 146
Location : Slop Protection Right

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC

Date of Casting	Age Testing	Days	Location	Weight (gm)	AVG Weight (gm)	Density (gm/cm ³)	Load (k.N)	Strength (Kg/cm ²)	Ave. Strength (Kg/cm ²)	Percentage %
10-7-2023	17-7-2023	7	St. (442+048) : (442+120), St. (442+136) : (442+200), St. (442+200) : (442+240), St. (442+240) : (442+288)	8215	8219	2.44	602	273	275	98
				8207			612	277		
				8236			608	275		
				8161	8213	2.43	520	236	253	101
				8364			622	282		
				8114			531	241		

Note: تم تزويد الكعكات بواسطة العميل والمعمل غير مسئول عن كفاءة النتائج ونتائج الاختبار

Signature /

المهندس / محمد عبد الله
مدير المختبر
17-07-2023
مكتب مهندسين واستشارات الهندسية

3 El Khalek El Afdal Street
Zamalek, Cairo
Tel. & Fax : 27367231 - 27363093



ش. المسالك الألف
الزمالك - القاهرة
تليفون : 27367231 - 27363093
www.cel-egypt.com

Company Name : Egypt Stone
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 18-07-2023
Report No : 67
Location : Slop Protection left(442+048) : (442+120), Slop Protection Right(442+136) : (442+200)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID : C280/350 OPC

Date of Casting	Age Testing	Days	Location	Weight (Kg)	AVG Weight (Kg)	Density (gm/cm ³)	Load (k.N)	Strength (Kg/cm ²)	Ave. Strength (Kg/cm ²)	Percentage %
11-7-2023	18-7-2023	7	(442+048) : (442+120), (442+136) : (442+200)	8213	8234	2.44	703	318	344	123
				8132			821	372		
				8357			757	343		

Note: تم توزيع العينات بواسطة العميل والمعمل غير مسئول عن كيفية أخذ ومعالجة العينات

Signature / 
المهندس / 
مكتب محاسن الاستشارات الهندسية
3 El Malek El Afdal Street
Zamalek, Cairo.
Tel. & Fax : 27367231 - 27363093

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel. & Fax : 27367231 - 27363093

IAS
ACCREDITED
Testing Laboratory

ش. المالك الأفطل
الزمالك - القاهرة
تليفون + فاكس : ٢٧٣٦٧٢٣١ - ٢٧٣٦٧٢٣٠
www.cel-cgypt.com

أعمال الجسر القرائي لمشروع القطر الكهربائي السريع
قطاع العامين / فركة
في المسافة من كم ٦٠٠ + ٤٤١ الى كم ٦٠٠ + ٤٤٢ بطول ٢ كم (اتجاه العامين)

رقم البند	بيان الأعمال	الوحدة	التكمية	سعر الوحدة	الاجمالي
٤	طبقات الأساس				
١ - ٤	بالتر المكعب أعمال توريد و فرش طبقة تأسيس (Prepared Subgrade) من الأحجار الصلبة المدرجة ناتج تكسير الكسارات و المطابقة للمواصفات وأقصى حجم للحبيبات ١٠٠مم والزيادة نسبة المنخل ٢٠٠ من ١٢٪ والتدرج الوارد بالاشتراطات الخاصة بالمشروع لا يقل نسبة تحمل كاليفورنيا عن ٢٥٪ والزيادة نسبة الفائد بجهاز لوس أنجلوس عن ٢٣٪ والا يزيد الامتصاص عن ١٥٪ و الا يقل معامل المرونة (٢EV) من تجربة لوح التحميل عن ٨٠ ميجاباسكال و يتم فردها على طيقتين باستخدام آلات التسيوية الحديثة على أن لا يزيد سمك الطبقة بعد تمام الدمك عن ٢٥ سم و رشها بالمياه الاصولية للوصول الى نسبة الرطوبة المطلوبة و الدمك الجيد للهراسات للوصول الى أقصى كثافة جافة قصوى (لا تقل عن ٩٥٪) من الكثافة المعملية و الفقة تشمل اجراء التجارب المعملية و الحقلية و يتم تنفيذ طبقة لاصول الصلابة و الرسومات التفصيلية المعتمدة و البند بجميع مشتلاته طبقاً للمواصفات الفنية للمشروع و تقرير الاستشاري و تعليمات المهندس المشرف. - مسافة النقل لا تقل عن ٢٠ كم. - يتم احتساب علاوة ١,٢ اجنيه لكل اكم بالزيادة او النقصان. - السمر يشمل قيمة المواد الحجرية طبقاً لافادة المنطقة بهذا القطاع (٦) من اكم ٢٩٥ الى اكم ٥٠٤	م ^٣	١٥١٥٥,٩٢	٢٧٨	٤٢١٢٢٤٩
	علاوة مسافة النقل ١٧٥ كم.	م ^٣	١٥١٥٥,٩٢	١٨٦	٢٨١٩٠٠٢
	علاوة تحميل رسوم الكسارات والموازن طبقاً لللائحة الشركة الوطنية	م ^٣	١٥١٥٥,٩٢	٢٥	٢٧٨٨٩٨
٢ - ٤	بالتر المكعب أعمال توريد و فرش طبقة أساس من الاحجار الصلبة المدرجة ناتج تكسير الكسارات و المطابقة للمواصفات و أقصى حجم للحبيبات ما بين ٣١,٥ مم الى ٤٠ مم و الا يزيد نسبة المنخل ٢٠٠ من ٢٥٪ والتدرج الوارد بالاشتراطات الخاصة بالمشروع لا تقل نسبة تحمل كاليفورنيا عن ٨٠٪ و الا يقل معامل المرونة (٢EV) من تجربة لوح التحميل عن ١٢٠ ميجاباسكال و الا يزيد نسبة الفائد بجهاز لوس أنجلوس عن ٢٣٪ والا يزيد الامتصاص عن ١٥٪ و يتم فردها على طيقتين باستخدام آلات التسيوية الحديثة على أن لا يزيد سمك الطبقة بعد تمام الدمك عن ٢٠ سم و رشها بالمياه الاصولية للوصول الى نسبة الرطوبة المطلوبة و الدمك الجيد بالهراسات للوصول الى أقصى كثافة جافة قصوى (لا تقل عن ٩٥٪) من الكثافة المعملية و الفقة تشمل اجراء التجارب المعملية و الحقلية و يتم تنفيذ طبقة لاصول الصلابة و الرسومات التفصيلية المعتمدة و البند بجميع مشتلاته طبقاً للمواصفات الفنية للمشروع و تقرير الاستشاري و تعليمات المهندس المشرف. - مسافة النقل لا تقل عن ٢٠ كم. - يتم احتساب علاوة ١,٢ اجنيه لكل اكم بالزيادة او النقصان.	م ^٣	١٢٠٠٠	٢٩٨	٣٥٧٦٠٠٠



ملحوظة : أسعار البنود تقديرية ولحين التفاوض .

أصل الجسر الترابي لمشروع القطار الكهربائي السريع
قطاع المليون / قوكة
في المسافة من كم ٦٠٠ ٤٤١٤ إلى كم ٦٠٠ ٤٤٢٠ (٨٠٠ متر) (إتجاه الأمامين)

رقم البلد	بيان الأعمال	الوحدة	الكمية	سعر الوحدة	الاجمالي
	- السعر يشمل قيمة المواد المحجيرة طبقا لائحة المنطقة بهذا القطاع (٦) من الكم ٣٩٥ إلى الكم ٥٠٤ علاوة مسافة النقل ١٧٥ كم	م ^٣	١٢٠٠٠	١٨٦	٢٢٣٢٠٠٠
	علاوة تحميل رسوم الطفارية والتوارين طبقا للاتحة الشركة الوطنية	م ^٣	١٢٠٠٠	٢٥	٣٠٠٠٠٠
٥	البلاطات الخرسانية				
١-٥	بالمتر المسطح أعمال توريد وصب خرسانة عادية سمك ١٥ سم لحماية الاستكشاف والتبول الجانبية تتكون من ٣٠٠.٨ من دولوميت متدرج ٣٠.٤٠٠ رمل، حش ٢٥٠٠٠ كجم أسمنت بورتلاندي عاري ٤ طير على أن يكون السن نظيف ومغسول والرمل خالي من الشوائب والحفلة والاملاح والمواد الغريبة والبند يشمل تجهيز واستعمال مناسب التربة الطبيعية أسفل البلاطة للوصول إلى المناسب التصميمية على أن تحقق الخرسانة إجهاد لا يقل عن ٢٥٠ كجم/سم ^٢ وتحميل السطح والتنفيذ طبقا لاصول الصناعة والرسومات التفصيلية المعتمدة والبند بجميع مشتملاته طبقا لمواصفات الهيئة العامة للطرق والكبارى وتعليمات المهندس المشرف.	م ^٣	١٨٢٥٥.٦٣	٢٥٥	٦٤٨٠٧٥٠



٢٠٠٠٠٠٠

